


 
 

Environmental Clearance  
Compliance Report 

 

of 

 
 

Common Effluent Treatment Plant,  
Mundra, Dist. Kutch, Gujarat  

 

of 
 

MPSEZ Utilities Pvt. Ltd. 
(MUPL-CETP) 

 
for 

Period:  
 

April-2017 to September-2017  



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 
 

Index 
 
Sr.  
No. 

Particulars Page 
Nos. 

1 Compliance Report 01 
2 Annexures  

Annexure – 1 GPCB Acknowledge of Env. Audit Report Submission 21 
Annexure – 2 Typical Proof of Submission of Sampling and Analysis 

Reports of Member Units submitted to GPCB 
23 

Annexure – 3 Details of Water Consumption and Wastewater 
[...]
Agreement is made with the industry to consider aspect 
of conformance with the CETP inlet norms. Effluent 
samples are tested for conformance of inlet norms of 
CETP as provided in specific condition no. 6 above. 
Currently two units have agreement to discharge their 
effluent to CETP. The detail for the same is as below. 
 

Unit 
ETP 

Capacity 
Treatment 

Methodology 

Average 
Water 

Discharge 

M/s Dorf ketal 
Specialty Catalyst 
Pvt. Ltd. 

100 KLD Primary & 
Secondary 
Treatment 

60 KL 

M/s Ahlstrom Fiber 
Composites India Pvt. 
Ltd. 

50 KLD Primary 
Treatment 

25 KL 

 

8 The MUPL will ensure that 
effluent discharge from 
member units (cluster or 
individual unit) complies with 
the inlet norms of the CETP. 

Complied. 
 
The details for the same are provided in specific 
condition no 6 above. 

9 Domestic waste water shall 
be discharged into septic 
tank/ soak pit system by the 
individual member units and 
the overflow shall be 
conveyed to the CETP along 
with industrial effluent for its 
treatment. Domestic waste 
water generated at the CETP 
will also be treated in the 
CETP. 

Complied. 
 
Sewage from each member industry is collected into 
collection tank, which is transferred to CETP @ average 
83.0 KL/Day through pipeline. 
 
Average generation of domestic wastewater is ranging 
from 1.0 to 1.5 KL per day at the CETP and the same is 
treated in the CETP itself along with industrial effluent. 

10 The MUPL will establish the 
adequate primary, secondary 
and tertiary effluent for its 
treatment facilities to 
achieve the GPCB norms. The 

Complied. 
MUPL has established the adequate primary, secondary 
and tertiary treatment facility to achieve the GPCB 
norms.  
 

3



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 

 

 

Sr. 
No. 

Conditions 
Compliance Status as on 

30-09-2017 
CETP shall be established in 
modules of 2.5 MLD to 
achieve the ultimate capacity 
of 17 MLD with the passage 
of time depending on the 
actual requirements as per 
development of the MPSEZL. 
The CETP shall be operated 
regularly and efficiently so 
that quality of treated 
effluent from the CETP 
always meets with the GPCB 
norms. 

Present installed capacity of CETP is 2.5 MLD. 
 
Third party analysis of the treated water is being carried 
out once in a month by NABL and MoEF & CC accredited 
agency namely M/s. Pollucon Laboratories Pvt. Ltd. 
Summary of the same for duration from Apr’17 to Sep’17 is 
mentioned below. 

Parameter Unit Min Max Perm. Limit
$
 

pH -- 6.89 8.49 6.5 – 8.5 

SS mg/L 18 32 100 

COD mg/L 57 110 250 

BOD mg/L 14 32 100 

Ammonical 
Nitrogen 

mg/L 1.2 18.9 50 

$ Permissible Limits as per CC&A for CETP 
 
Please refer Annexure – 4 for detailed analysis reports. 
Approx. INR 12.0 Lakh is spent for all environmental 
monitoring activities during this compliance (Apr’17 to 
Sep’17) period. 
 
MUPL has also installed Continuous Effluent Monitoring 
System as per CPCB guidelines for continuous monitoring 
of pH, TSS, COD, BOD & Ammonical Nitrogen parameters 
and result of the same is also transferring to regulatory 
authorities i.e. CPCB & SPCB regularly. 
 
GPCB Sample analysis reports are attached as Annexure 
– 5, which shows that all the parameters are well within 
the permissible norms. 

11 The treated effluent from the 
CETP conforming to the 
GPCB norms shall be utilized 
for plantation / gardening 
within the SEZ area of 
MPSEZL during non-rainy 
days whereas it shall be 
discharged to deep sea 
through outfall system of 
MPSEZL having CRZ 
permission during high rainy 
days. 

Complied. 
Average 160 KL/Day treated effluent was used for 
plantation/gardening within the premises of CETP and 
other areas of Adani Ports and Special Economic Zone 
Limited during the compliance period. 

12 Well-designed effluent Complied. 
 

4



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 

 

 

Sr. 
No. 

Conditions 
Compliance Status as on 

30-09-2017 
distribution network with 
sprinklers / drip pipes shall be 
provided for proper utilization 
of treated effluent for 
plantation / gardening. 

Drip irrigation system is provided for watering the green 
belt in the vicinity. 

13 The CETP shall have and use 
only one outlet for the 
discharge of its effluent and 
no effluent shall be 
discharged without requisite 
treatment and without 
meeting with the GPCB 
norms. Such outlet shall be 
kept near the front gate/ 
entrance of the CETP. 

Complied. 
Treated effluent from CETP is supplied through only one 
outlet for gardening purpose. 
 
MUPL CETP has installed Continuous Effluent Monitoring 
System as per CPCB guidelines for continuous monitoring 
of pH, TSS, COD, BOD & Ammonical Nitrogen parameters. 
It is also connected with GPCB as well as CPCB server 
and information for the same was submitted to the MoEF 
& CC along with half yearly compliance report April– 2016 
to Sep – 2016. 
 
Quality of treated effluent from CETP meets with GPCB 
norms. Refer specific condition No. 10 for test result 
summery. 
 
Please refer Annexure – 4 & 5 showing quality of treated 
effluent during this compliance period. 

14 The MUPL shall instruct and 
make sure that each 
contributing member (cluster 
or individual unit) shall 
provide a storage tank having 
at least one day retention 
time, from where the effluent 
will go to the CETP for further 
treatment by pumping 
through rising main. 

Complied. 
 
An agreement is made with the respective units to 
provide storage facility for retention. 
 
At present the industrial effluent from two units is 
received for treatment at the CETP. Both the units have 
two storage tanks of 50 KL each which is sufficient to 
store the effluent for at least one day. 

15 The MUPL shall give time slot 
to the contributing member 
units for discharge of 
effluent and implement a 
mechanism for ensuring that 
the member units adhere to 
the same. 

Complied. 
At present there are only two member industries of CETP 
and time slot has been given to each industry for 
discharging their effluent. 

16 The MUPL shall strictly 
observe and make sure that 
every member shall supply 
entire effluent quantity to 

Complied. 
MUPL verifies the data of wastewater generation 
produced by the member units and matches with the 
inlet meter reading to make sure the entire effluent 

5



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 

 

 

Sr. 
No. 

Conditions 
Compliance Status as on 

30-09-2017 
the CETP. quantity is supplied to CETP. 

17 The MUPL shall be 
responsible for proper 
conveyance of effluent from 
their member units to the 
CETP. To distinguish the 
effluent conveyance pipelines 
from other pipelines, they 
should be coated with special 
colour. Periodical 
maintenance of effluent 
conveyance pipelines and 
valves shall be carried out to 
avoid any spillage or leakage 
of the effluent being 
conveyed to the CETP from 
the member units. 

Complied.  
 
Black coloured HDPE pipeline for effluent conveyance 
has been provided to transfer effluent from member 
units. 
 
Daily monitoring of effluent conveyance pipeline and 
regular maintenance of pump, valve and panel is carried 
out. Periodical maintenance is carried out to avoid 
leakage. 

18 Magnetic flow meters shall 
be provided at the inlet and 
outlet of the CETP as well as 
ETP outlets of the CETP 
member units and records for 
the same shall be maintained 
and submitted regularly. 

Complied.  
 
Magnetic flow meters to maintain the record of quantity 
of raw effluent and treated effluent have been provided 
at inlet and outlet of CETP.  
 
Records of quantity received from industry and treated 
discharge are attached as Annexure – 3. 

19 The MUPL shall also install 
pH sensor solenoid valve with 
alarm device at the inlet of 
equalization tanks. 
Emergency tank shall be 
provided at the CETP for 
diverting effluent with the 
CETP inlet norms, in case of 
unforeseen circumstances. 

Complied.  
Online pH meter is provided at CETP inlet, equalization 
tank and neutralization tank for continuous monitoring of 
pH. 
 
Equalisation tank having capacity of 1700 KL is capable 
to take care of unforeseen circumstances. 

20 The MUPL shall also install 
pH sensor with alarm device 
at final outlet to ensure that 
effluent being discharge is 
always neutral. 

Complied.  
 

MUPL-CETP has also installed Continuous Effluent 
Monitoring System as per CPCB guidelines for continuous 
monitoring of pH, TSS, COD, BOD & Ammonical Nitrogen 
parameters with alarm/alert system in case of 
exceedance. It is also connected with GPCB as well as 
CPCB server. Information for the same was submitted to 
the MoEF & CC along with half yearly compliance report 
Apr – 2016 to Sep – 2016. 

6



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 

 

 

Sr. 
No. 

Conditions 
Compliance Status as on 

30-09-2017 
21 All the chemicals and 

nutrients which are required 
to be added / dosed in any 
CETP unit shall be added by 
using “Metering Pumps” only. 

Complied. 
 
Metering pumps for dosing of chemicals such as Alum; 
Polyelectrolyte; Lime and HCl are provided with stand by 
pumps. Photographs showing the same are attached as 
Annexure – 6. 

22 The MUPL shall not keep any 
bypass line or system, or 
loose or flexible pipe for 
discharging effluent outside 
or even for conveying treated 
or untreated effluent within 
the CETP premises. 

Complied. 
 
Treated effluent from CETP is supplied through only one 
outlet for gardening purpose and no bypass line or 
system, or loose/flexible pipe are provided for discharging 
effluent outside or even for conveying treated or 
untreated effluent within the CETP premises. 

23 The MUPL shall provide 
impervious tanks / HDPE 
tanks / impervious guard 
ponds to hold effluent for at 
least 48 hours in the case of 
either maintenance of the 
CETP or process disturbances 
and any untreated effluent 
shall never be discharged into 
the environment. 

Complied.  
 
Two nos. of Guard Ponds having RCC Structure with total 
capacity of 3000 KL for storage are available within 
CETP to ensure no untreated effluent discharge into 
environment. 
 

24 In case of power failure, 
stand- by D.G. Set/s  having  
power generation capacity 
equivalent to the requirement 
of power to run the CETP 
shall be installed, so that the 
CETP shall always be 
operated round the clock 
even in case of power failure. 

Complied. 
 
D.G. Set having 380 KVA capacity has been provided as 
stand-by which is equivalent to the power requirement to 
run CETP. 
 
 

25 The MUPL will maintain daily 
log books for the quantity 
and quality of effluent 
discharged by the member 
units, quantity and quality of 
inflow into the CETP, details 
of the treatment at each 
stage of the CETP including 
the chemicals used. MLSS/ 
MLVSS & DO concentrations 
in Aeration Tanks, quantity of 
sludge extracted from the 

Complied. 
 
Log books containing all required information are 
maintained. A copy of logbook is attached here as 
Annexure – 7. 
 
Record of sludge generation and disposal is being 
maintained. CETP is designed having 2.5 MLD capacity, 
against that at present we are receiving only 170 KLD 
effluent from member industries. 
 
 

7



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 

 

 

Sr. 
No. 

Conditions 
Compliance Status as on 

30-09-2017 
treatment process, energy 
consumed in treatment, 
quantity and quality of 
effluent utilized for 
plantation / gardening, 
quantity and quality of 
effluent discharged to deep 
sea through outfall system of 
MPSEZL etc. Details of the 
member units failing to 
comply with the CETP inlet 
norms shall be submitted to 
the GPCB on regular basis. 

Sludge was carried out through landfilling on 11.03.2017 
at registered TSDF site as SEPPL, Bhachau. The disposal 
quantity was 13.6 MT. Manifest for the same was 
submitted along with last compliance period Oct’16 to 
Mar’17. 

26 The MUPL shall set up a full 
fledge laboratory for 
collection, analysis of 
samples to monitor the 
effluent quality and deploy 
competent technical staff for 
the analysis and monitoring 
purpose. 

Complied. 
 
Well-equipped laboratory having all the infrastructure 
facility and instruments is provided in CETP. 
 
Competent technical staff is deployed for monitoring and 
analysis of environmental parameters. 

27 Regular effluent quality 
monitoring shall be carried 
out for relevant parameters 
and the monitored data along 
with the statistical analysis 
and interpretation should be 
submitted to the GPCB on 
monthly basis. 

Complied. 
 
Daily analysis data are submitted to GPCB on monthly 
basis and proof showing the same is attached as  
Annexure – 2. 
 
Third party analysis of the treated water is being carried 
out once in a month by NABL and MoEF & CC accredited 
agency namely M/s. Pollucon Laboratories Pvt. Ltd. 
 
MUPL has also installed Continuous Effluent Monitoring 
System as per CPCB guidelines for continuous monitoring 
of pH, TSS, COD, BOD & Ammonical Nitrogen parameters 
and result of the same is also transferring to regulatory 
authorities i.e. CPCB & SPCB regularly. 
 
GPCB Sample analysis reports are attached as Annexure 
– 5, which shows that all the parameters are well within 
the permissible norms. 
 
Also refer Point no. 10. 

28 The company shall also have 
to submit every month, the 

Complied. 
 

8



 

MPSEZ Utilities Pvt. Ltd., Mundra. 
(CETP) 

From : April,17  
To      : September,17 

Status of the conditions stipulated in Environment Clearance 

 

 

 

Sr. 
No. 

Conditions 
Compliance Status as on 

30-09-2017 
analysis reports of the 
samples of effluent got 
collected and analysed by 
one of the recognized 
laboratories. 

Third party analysis of the treated water is being carried 
out once in a month by NABL and MoEF & CC accredited 
agency namely M/s. Pollucon Laboratories Pvt. Ltd. and 
report of the same is also being submitted to the GPCB 
every month. Typical proof showing the same is attached 
as Annexure – 2. 
 
Monitoring report for the period from April ’17 to Sep’17 is 
attached as Annexure – 4. Approx. INR 12.0 Lakh is spent 
for all environmental monitoring activities during the 
compliance period. 
 
Also refer Point no. 10 & 27. 

29 The third party inspection of 
the CETP with respect to the 
compliance of the norms shall 
be carried out through a 
reputed institute like NEERI, 
IIT, etc. once in a year and 
mitigation measures as may 
be suggested by such an 
institute shall be 
implemented in consultation 
with the Gujarat Pollution 
Control Board. 

Complied. 
 
Environment Audit is carried out on six monthly basis 
through reputed institute approved by GPCB. Soil and 
ground water quality monitoring is part of Environment 
Audit Report. Recommendations suggested as per 
Environment Audit Report are being complied. 
 
Last Audit Report was submitted to GPCB on 27.07.2017. 
Acknowledgement copy of the same is attached as 
Annexure – 1. 

30 The MUPL shall maintain 
accurate records of their 
member units in respect of 
quantity of each product 
manufactured, quantity of 
water consumption, quality of 
trade effluent, quantity of 
effluent generated, booked 
and supplied to CETP on day 
to day basis and shall submit 
the compiled record to the 
GPCB on monthly basis. 

Complied. 
 
Data regarding quantity and quality of effluent generated 
from member units are submitted to GPCB regularly and 
proof showing the same is attached as Annexure – 2. 